Bryan W. Shaw, Ph.D., P.E., Chairman
Toby Baker, Commissioner
Richard A. Hyde, P.E., Executive Director

TEXAS COMMISSION ON ENVIRONMENTAL QUALITY

Protecting Texas by Reducing and Preventing Pollution
September 11, 2015

TO: Persons on the attached mailing list.

RE: Randolph Todd Company, LLC
Permit No. WQ00015314001

Decision of the Executive Director.

The executive director has made a decision that the above-referenced permit application
meets the requirements of applicable law. This decision does not authorize
construction or operation of any proposed facilities. Unless a timely request
for contested case hearing or reconsideration is received (see below), the TCEQ
executive director will act on the application and issue the permit.
[...]
downstream of the outfall, was presumed intermittent due to the absence of evidence of
perennial pools, based on staff review of USGS maps and aerial photos. The TCEQ has
received photos from individuals at the public meeting showing bodies of water along
the discharge route. However, they do not indicate the distance from the discharge
point. If the pool is more than three miles downstream of the discharge, it will not be
included in the assessment reach. The presence of pools is not expected to affect the
effluent limits since the limits are currently driven by the Edwards Aquifer rules, which
are already stringent.

Comment 25:

FPAR asserts that the Applicant’s proposed discharge will negatively impact Dry
Comal creek. Specifically, the discharge will contribute to more that de minimis
lowering of water quality in the receiving stream. Furthermore, FPAR asserts that the
antidegradation review required at 30 TAC § 307.5(b)(2) has not been performed.
Therefore, he asserts that issuance of the permit also violates the Tier 2 anti-degradation
requirements of the TCEQ rules.

Response 25:
In accordance with 30 TAC 8§ 307.5(b) and TCEQ IPs (June 2010) for the TSWQS,

an antidegradation review of the receiving waters was performed. A Tier 1
antidegradation review was performed and preliminarily determined that existing water
quality uses will not be impaired by this permit action. This review has preliminarily
determined that no water with exceptional, high or intermediate aquatic life uses are
present within the stream reach assessed; therefore, no Tier 2 review was required. The
stream reach assessed is 3 miles downstream of the outfall.

Comment 26:

Jerry Barucky, Amy Collins, Daniel Laroe, Latisha Loria, Dale Miller, Felicia
Thomas, and James Whitemore all expressed concerns regarding the likelihood of odors
emanating from the proposed facility and the effects on neighboring property owners
use and enjoyment of their properties. Similarly, Daniel Laroe commented that easterly
winds would carry odor onto his neighboring property causing a nuisance that would
affect the use and enjoyment of his property.

FPAR expressed concern regarding odor of the effluent discharge.

Response 26:
All wastewater treatment facilities have the potential to generate odors. To

control and abate odors the TCEQ rules require domestic WWTFs to meet buffer zone
requirements for the abatement and control of nuisance odor according to 30 TAC §
309.13(e), which provides three options for applicants to satisfy the nuisance odor
abatement and control requirements. Randolph Todd can comply with the rule by: 1)
ownership of the buffer zone area; 2) restrictive easement from the adjacent property

Executive Director’s Response to Comments
Randolph Todd Company, LLC
TPDES Permit No. WQ0015314001 Page 18





owners for any part of the buffer zone not owned by Randolph Todd; or 3) providing
odor control.12

According to its application, Randolph Todd intends to comply with the
requirement to abate and control nuisance of odor by locating the treatment units at
least 150 feet from the nearest property line.13 This requirement is incorporated in the
draft permit.4 Therefore, nuisance odor is not expected to occur as a result of the
permitted activities at the facility if the permittee operates the facility in compliance
with TCEQ’s rules and the terms and conditions of the draft permit.

According to its application, Randolph Todd proposes that the Meyer Ranch
WWTF will be an activated sludge process plant operated in the extended aeration
mode. The activated sludge process is the most frequently used biological wastewater
treatment process for treating domestic wastewater, and the use of the extended
aeration variation has been known to produce highly treated effluent with low biosolids
production. When properly treated by the proposed wastewater treatment process, the
effluent is not expected to have an offensive odor.

If anyone experiences nuisance odor conditions or any other suspected incidents
of noncompliance with the permit or TCEQ rules they may be reported to TCEQ by
calling toll-free 1-888-777-3186 or the TCEQ Region 11 Office in Austin at (512) 339-
2929. Citizen complaints may also be filed on-line at
http://www.tceq.state.tx.us/compliance/complaints/index.html. If Randolph Todd fails
to comply with all requirements of the permit, it may be subject to enforcement action.

Moreover, the permit does not limit the ability of an individual to seek legal
remedies against Randolph Todd regarding any potential trespass, nuisance, or other
causes of action in response to activities that may result in injury to human health or
property or that may interfere with the normal use and enjoyment of property.

Comment 27:
John Ritter questioned the TCEQ oversight in monitoring the operations of the
proposed facility.

Response 27:
The TCEQ, through its Office of Compliance and Enforcement, ensures

compliance with state and federal regulations and the terms and conditions of the
permit by way of routine compliance investigations and complaint investigations, and
review of self-reported monitoring data. The regional office (the TCEQ Region 11 office)
conducts on-site investigations. The central office, through the Monitoring Division,
reviews the self-reported data for compliance with the permitted effluent limits and
other permit conditions. Additionally, the public may report possible violations of the
permit or regulations by contacting the TCEQ Region 11 office in Austin at 512-339-
2929, or the statewide toll-free number at 1-888-777-3186. In addition, complaints may
be filed online: http://www.tceg.texas.gov/complaints.

If the facility is found to be out of compliance with the terms or conditions of the
permit, Randolph Todd may be subject to enforcement. Please reference the TCEQ

1230 Tex. ADMIN. CODE §309.13(€).

13 Randolph Todd Company, LLC Permit Application, Administrative Report, 1.1, Item No. 2, and
Attachment 4.

14 Randolph Todd Company, LLC Draft Permit, Other Requirements, Item No. 4, page 33.

Executive Director’s Response to Comments
Randolph Todd Company, LLC
TPDES Permit No. WQ0015314001 Page 19



http://www.tceq.state.tx.us/compliance/complaints/index.html

http://www.tceq.texas.gov/complaints



Enforcement Initiation Criteria (EIC) for full details on agency standards and protocols
for addressing violations: http://www.tceg.state.tx.us/enforcement/policy/eic.html.

Comment 28:

Jerry Barucky stated that the hybrid aerobic waste system proposed is not
sufficient to properly treat effluent.

GEAA stated that the discharge standard should be raised to tertiary treatment
and drinking water standard. Also, GEAA questioned why ozone, UV disinfection and
sand filtration are not required to be used to treat the effluent discharged in this
sensitive area.

Response 28:
Randolph Todd has applied to the TCEQ for a new TPDES permit to authorize

the discharge of treated effluent into water of the state. The TWC provides that the
TCEQ may authorize discharges into water in the state.1> The Executive Director does
not have authority to mandate the treatment technology that a permittee uses, provided
that the treatment technology will be able to provide effluent that conforms to the
effluent limits in the permit. The Executive Director evaluates applications for
wastewater treatment facilities based on the information provided in the application.

The Meyer Ranch WWTF will be an activated sludge process plant operated in
the extended aeration mode. The activated sludge process is the most frequently used
biological wastewater treatment process for treating domestic wastewater, and the use
of the extended aeration variation has been known to produce highly treated effluent
with low biosolids production. Treatment units in the Interim | phase will include a bar
screen, six flow equalization tanks, six aeration basins, twelve aerated moving bed
biofilm reactors, twelve final clarifiers, an alum dosing tank, four filters, three sludge
holding tanks, and four chlorine contact chambers. Treatment units in the Interim 11
phase will include a bar screen, thirteen flow equalization tanks, ten aeration basins,
twenty aerated moving bed biofilm reactors, twenty final clarifiers, an alum dosing tank,
four filters, five sludge holding tanks, and four chlorine contact chambers. Treatment
units in the Final phase will include a bar screen, twenty flow equalization tanks,
fourteen aeration basins, twenty-eight aerated moving bed biofilm reactors, twenty-
eight final clarifiers, an alum dosing tank, four filters, five sludge holding tanks, and four
chlorine contact chambers.

The rules at 30 TAC § 309.3(g)(1) require that disinfection of domestic
wastewater must be protective of both public health and aquatic life, however the rules
do not require a specific method of disinfection. For this facility, Randolph Todd has
chosen chlorine disinfection. Additionally, there is no rule that requires ozone, UV
disinfection, and sand filtration to discharge into this area.

Comment 29:

Carl Thomas, Felicia Thomas, and Jeanine Watrous assert that the current
residents in the area use septic systems and suggest that these systems should be used in
the proposed development versus the proposed WWTF.

15 TEX. WATER CODE § 26.027 (West 2014).

Executive Director’s Response to Comments
Randolph Todd Company, LLC
TPDES Permit No. WQ0015314001 Page 20



http://www.tceq.state.tx.us/enforcement/policy/eic.html



Response 29:
It is the policy of the State “...to encourage and promote development and use of

regional and area-wide wastewater collection, treatment and disposal systems to serve
the wastewater disposal needs of the citizens of the state; and to require the use of all
reasonable methods to implement this policy.”16 A septic tank is defined as “watertight
covered receptacle constructed to receive, store, and treat sewage by: separating solids
from the liquid; digesting organic matter under an aerobic conditions; storing the
digested organic matter under anaerobic conditions; storing the digested solids through
a period of detention; and allowing the clarified liquid to be disposed of by a method
approved under this chapter.”1?

A septic tank is often associated with an on-site sewage disposal facility (OSSF).
An on-site sewage disposal system can be permitted by the Commission under Chapter
285 of the Commission rules if the system does not treat or dispose of sewage produced
on a site where any part of the system is located.8 The Meyer Ranch WWTF has an
anticipated daily average flow of 390,000 gallons per day and is intended to serve
multiple dwellings and commercial units. The use of septic tanks is not allowed for this
magnitude of flow and the nature and type of development that will be served by the
WWTF. Additionally, TCEQ’s rules require that an OSSF that serves an individual home
be on at least a one-half acre lot.19

Comment 30:

Amanda Pierson asserted that Randolph Todd has no emergency plan for the
proposed plant operations. Several commenters stated that the facility may not be
designed or operated properly, resulting in the discharge of untreated or raw sewage
into the receiving stream which would then become polluted and eventually spill (seep)
into the Edwards Aquifer.

Response 30:
To help ensure that a WWTF will not fail, the TCEQ issues permits that describe

the conditions under which the WWTF must operate. All WWTFs must be designed,
operated, and maintained consistent with applicable TCEQ rules. All permits include:
provisions for monitoring effluent; sludge disposal; reporting requirements (including
test procedures, instrument calibration, records management, and notification); and
operational requirements (including process control, provision of adequate power
supply, and flow monitoring). These provisions ensure that the WWTF is properly
operated and maintained at all times.

Comment 31:

Edward Harris questioned whether there will be an operator at the facility 24-7 to
address emergency situations. Amanda Pierson stated that an operator will not always
be readily available and questions how long it will take an operator to reach the facility
in an emergency situation.

16 30 TEX. ADMIN. CODE § 307.1.
1730 TEX. ADMIN. CODE § 285.2(65).
18 30 TEX. ADMIN. CODE § 285.2(44).
1930 TEX. ADMIN. CODE § 285.4.

Executive Director’s Response to Comments
Randolph Todd Company, LLC
TPDES Permit No. WQ0015314001 Page 21





Response 31:
Randolph Todd is responsible for operating the facility; however, an applicant

may contract with an individual operator, company, or other entity to operate the
facility. Anyone who operates a domestic wastewater facility is required to a hold a
current wastewater operator registration issued by the TCEQ.

TCEQ rules require the facility to be operated by a licensed wastewater operator
who must hold a specific level of license based on the type of treatment and permitted
daily average flow. The proposed facility will be an activated sludge process plant
operated in extended aeration mode operating at a daily average flow not to exceed
390,000 gallons per day. By rule, this Category C facility must be operated and by a
chief operator or an operator holding a Category C license or higher.20 The rules state
that the chief operator or operator with the required C level of license or higher must be
present at the facility five days per week and available by phone or pager seven days per
week. The amount of time per day that the operator is required to be onsite is not
stipulated in the rules.

Comment 32:

Multiple commenters stated that they are concerned that the proposed WWTF
and the effluent discharge will have a negative environmental impact on the Edwards
Aquifer given the proximity of the facility and outfall to the Edwards Aquifer Recharge
Zone.

GEAA and Terrell Graham assert that Randolph Todd is attempting to
circumvent the Edwards Aquifer Rules at 30 TAC § 213 by allowing the discharge to be
piped upstream and discharged into Dry Comal Creek, which flows directly into the
Edwards Recharge Zone.

GEAA questioned what measures have been taken since the discharge flows to
the ERZ. Mark Arias questions whether the TCEQ has conducted a review of the draft
permit and the potential impacts to the Trinity Aquifer.

Response 32:
The Executive Director has made a preliminary determination that significant

impacts to threatened and endangered species are not likely from discharges associated
with this permit, and the permit effluent limitations are as stringent as required by the
Edwards Aquifer rules in 30 TAC § 213.

The Commission rules at 30 TAC § 213.6 state that “all new or increased
discharges of treated wastewater into or adjacent to water in the state, other than
industrial wastewater discharges, within zero to five miles upstream from the recharge
zone, at a minimum, shall achieve the following levels of effluent treatment”: 5 mg/I
CBODs, 5 mg/I TSS, 2 mg/l NH3-N, and 1 mg/l Total Phosphorus. The effluent limits
contained in the draft permit are more stringent than required by the Edwards Aquifer
rules2! and are consistent with the effluent limits required for aquifer protection. 22

20 30 TEX. ADMIN. CODE § 30.350 (e); see also, Randolph Todd Company, LLC Draft Permit, Other
Requirements, Item No. 1, page 33.

21 30 TeX. ADMIN. CODE § 213 (Edwards Aquifer Rules).

22 30 Tex. ADMIN. CoDE § 307.7 (b)(2)(A)(iii)(regarding appropriate use and criteria for site specific
standards for domestic water supply and aquifer protection).

Executive Director’s Response to Comments
Randolph Todd Company, LLC
TPDES Permit No. WQ0015314001 Page 22





The TCEQ has not conducted a review of the potential impacts to the Trinity
Aquifer. However, because this facility would be located within the Edwards Aquifer
area, Randolph Todd will be required to submit plans to the EAPP for approval. The
EAPP is the body within the TCEQ that is responsible for implementing the Edwards
Aquifer Rules, found at 30 TAC, § 213 (213.1-213.31).The EAPP handles requests from